AQUAPHARM CHEMICAL LIMITED/UAN No0.0000018644 /QMS_P06_F02/00

MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 Kalpataru Point, 2nd, 3rd
Fax: 24023516 HETTE and 4th floor, Opp. Cine
Website: http://mpchb.gov.in - Planet Cinema, Near Sion
Email: ast@mpchb.gov.in i‘i. Circle, Sion (E),

| Mumbai-400022
RED/L.S.I (R22) Date: 09/02/2026

No:- Formatl.0/AS(T)/UAN
No.0000018644/CR/2602000152

Gat No. 1118, 23, 1126/ 32, 1141-43, Lifestyle for

i - i Dist - Environment gl
Pirangut, Tal - Mulshi, Dist - Pune. Your Service is Our Duty

L(;; Aquapharm Chemicals Limited \"‘ I.II:E %j
v:

Sub: Grant of Amendment in existing Renewal of Consent to Operate for
change in name under Red category

Ref: Earlier Renewal of Consent to Operate is granted by the Board vide no.
Formatl1.0 /AS(T) / UAN No. 0000108180/CR-2104000890 on 16/04/2021
valid till 31/03/2026.

Your application No.MPCB-CONSENT _AMMENDMENT-0000018644 Dated 30.10.2025

For: grant of Amendment in existing Renewal of Consent to Operate for change in name
under Section 26 of the Water (Prevention & Control of Pollution) Act, 1974 & under Section
21 of the Air (Prevention & Control of Pollution) Act, 1981 and Authorization under Rule 6
and Rule 18(7) of the Hazardous & Other Wastes (Management & Transboundary
Movement) Rules 2016 is considered and the consent is hereby granted subject to the
following terms and conditions and as detailed in the schedule I, II, lll & IV annexed to this
order:

1. The consent to renewal is granted for a period up to 31/03/2026

2. The capital investment of the project is Rs.18.85 Crs. (As per C.A Certificate
submitted by industry Existing Cl is-Rs. 14.76 Crs + Expansion/Increase in
C.l. - Rs. 4.09 Crs)

3. Consent is valid for the manufacture of:

Sr Maximum
No Product Quantity UoMm
Products
1 |Organophosphonates(100% Purity) 150 MT/M

Dispersant, Biocide Manufacture and Formulation, Formulation
2 |for CWT, BWT, Sugar and Qil Field Chemicals, Fire Retardants, 325 MT/M
Glue Activator & Formaldehyde and Emission Reducer.

Products (100% purity)
4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Sr . .. Permitted (in

No Description CMD) Standards to Disposal Path
1. ([Trade effluent 7 As per Schedule -1 |On land for gardening
2. |Domestic effluent 3.0 As per Schedule - 1|0n land for gardening

Page 1 of 12



AQUAPHARM CHEMICAL LIMITED/UAN No0.0000018644 /QMS_P06_F02/00 Page 2 of 12



5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr  Stack YA T G S Number Standards to be
No. No. P of Stack achieved
1 S1 BOILER -1 & Stand-By BOILER-2 2 As per Schedule -II
2 S2 DG SET-801 1 As per Schedule -II
3 S3 DG SET-802 1 As per Schedule -II
4 S4 MBT-GMM-Process Vent 1 As per Schedule -II
5 S5 Formulation-Process Vent 1 As per Schedule -II
6 S6 L5-GMM-Process Vent 1 As per Schedule -l
6. Non-Hazardous Wastes:
z; Type of Waste Quantity UoM Treatment Disposal
1 [Plastic & Rubber 6756.6 [Kg/Annum|Decontamination Sale to
' Authorised Party
Sale to
2 |Wooden Waste 1271.0 [Kg/Annum|NA Authorised Party
Ferrous Metallic Sale to
3 Waste 351.0 1 Kg/Annum|NA Authorised Party
L Sale to
4 |Paper Waste 600 Kg/Annum |Decontamination. Authorised Party
Empty Sale to
5 |Decontaminated 5053 |Nos./Y Decontamination. .
; Authorised Party
Container

7.

Conditions under Hazardous & Other Wastes (M & T M)

Rules 2016 for

Collection, Segregation, Storage, Transportation, Treatment and Disposal of
hazardous waste:

z; Category No./ Type Quantity UoM Treatment Disposal
35.3 Chemical sludge
1 |[from waste water 3.0 MT/A Landfill Send to CHWTSDF -
MEPL
treatment
2 |5.1 Used or spent oil 0.05 MT/A |Incineration Send tOMC;IlDY_VTSDF )
5.2 Wastes or
3 [residues containing 50 Kg/Annum |Incineration Send tOMCEI;\I/_VTSDF )
oil
35.1 Exhaust Air or . Send to CHWTSDF -
4 Gas cleaning residue 30 Kg/Annum|  Landfill MEPL
HCI Solution 30% &
. Sodium Bromide
5 |26.3 Spent acid 320 MT/A Recycle Solution 20%) Sale to
Authorized Party

AQUAPHARM CHEMICAL LIMITED/UAN No0.0000018644 /QMS_P06_F02/00

Page 3 of 12




8. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

9. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

10. Industry shall not carry out excess production or produce new products without
Consent to Operate or without Environmental Clearance wherever if requires

11. Industry shall obtain prior permission of Director of Industrial Safety & Health (DISH).

12. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

13. This Consent is issued as per the delegation of powers to HOD vide Office Order No.
12/2020 dated 23/12/2020

14. This consent is issued with overriding effect of earlier Renewal of Consent to Operate
granted by Board vide no. Format1.0 /AS(T) / UAN No. 0000108180/CR-2104000890 on
16/04/2021 valid till 31/03/2026.

This consent is issued on the basis of information/documents submitted by the
Applicant/Project Proponent, if it has been observed that the information submitted by the
Applicant/Project Proponent is false, misleading or fraudulent, the Board reserves its right
to revoke the consent & further legal action will be initiated against the Applicant/Project
Proponent.

73626004| gjoned by: Dr Rajendra AdRajput
ecf0diod . S ) helieal
71l4c7da Assistant Secretary (Techaical)

b85cffdb| Forand on behalf of,

(?‘égﬁ#gj-'_; Maharashtra Pollution Control Board
aféec78e :
6e84288e0| ast@mpcbgovin

09ce6032| 2026-02-0916:53:02 IST

Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type
1 250000.00 |TXN2102001338 10/02/2021|0Online Payment
2 15000.00 |[TXN2103000445 04/03/2021|Online Payment

Copy to:

1. Regional Officer, MPCB, Pune and Sub-Regional Officer, MPCB, Pune I

- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

AQUAPHARM CHEMICAL LIMITED/UAN No0.0000018644 /QMS_P06_F02/00 Page 4 of 12




SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have provided Effluent Treatment Plant (ETP) of
designed capacity of 10.00 CMD consisting of Primary (Collection tank,
Neutralization tank, Flash mixer, Primary Clarifier/Primary Settling Tank),
Secondary (Activated sludge process), Tertiary (Pressure sand filter, Activated
carbon filter), Sludge treatment (Sludge drying bed) for the treatment of 7 CMD
of trade effluent.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or
under EP Act, 1986 and Rules made there under from time to time, whichever is

stringent:
Sr.No Parameters Limiting concentration not to exceed in
mg/I, except for pH
(1) |pH 5.5t0 8.5
(2) |BOD (3 days 27°C) 3
(3) |COD 250
(4) |TSS 100
(5) |Oil & Grease 10
(6) [|Total Dissolved Solids 2100
(7) |Chlorides 600
(8) |Sulphates 1000

C] The treated effluent shall be recycled for secondary purposes to the maximum
extent and remaining shall be used on land for gardening within premise after
confirming above standards. In no case, effluent shall find its way outside factory
premises.

2. Al As per your application, you have provided Sewage Treatment Plant of designed
capacity 0 CMD for the treatment of 3.0 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/l)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30
3 COD Not to exceed 100

C] The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, sewage shall find its way for
gardening / outside factory premises.

AQUAPHARM CHEMICAL LIMITED/UAN No0.0000018644 /QMS_P06_F02/00 Page 5 of 12




3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)

1 Indus.trlal Cooling, spraying in mine pits 30.00
or boiler feed

2. Domestic purpose 4.00

3 Processing whereby water gets polluted 5 00

' & pollutants are easily biodegradable '

Processing whereby water gets polluted

4. & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 2.00

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

AQUAPHARM CHEMICAL LIMITED/UAN No0.0000018644 /QMS_P06_F02/00 Page 6 of 12




SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1.  As per your application, you have provided the Air pollution control (APC) system and erected following
stack (s) to observe the following fuel pattern:

APC System Stack Type Sulphur

Source provided/propose Height(in of Content(in Pollutant Standard
d mtr) Fuel %)
FO
BOILER -1 & Stand- 17.10
S1 Stack 30.00 1900 4.50 S02
By BOILER-2 Lit/Day Kg/Day
Diesel 40.0
S2 DG SET-801 Acoustic Enclosure 4.50 38 1.80 S02 .
Kg/Day
Ltr/Hr
Diesel 16.0
S3 DG SET-802 Acoustic Enclosure 4.50 32 1.80 S02 .
Kg/Day
Ltr/Hr
S4 MBT-GMM-Process Wet Scrubber 6.00 - - Other -
Vent
g5 |Formulation-Process| ot serybber 6.00 : : Other -
Vent
56 LS'GM\';’;'rftr 0CeSS | \yet Scrubber 6.00 : i Other -

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of EP Act, 1986
and rule made there under from time to time/ Environmental Clearance / CREP guidelines.

3.  The Applicant shall obtain necessary prior permission for providing additional control equipment with
necessary specifications and operation thereof or alteration or replacement/alteration well before its life
come to an end or erection of new pollution control equipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any technological
improvement or otherwise such variation (including the change of any control equipment, other in whole
or in part is necessary).

5.  Solvent Management shall be carried out as follows:

a. Reactors shall be connected to Water / Chilled Water /Brine Condenser system.
b.  Reactors and solvent handling pumps shall have mechanical seals to prevent the leakages.

¢c. The condensers shall be provided with adequate Heat transfer area (HTA) and residence time so
as to achieve more than 97% overall recovery

d. Solvents shall be stored in a separate space specified with all safety measures.
e.  Proper earthing shall be provided in all the equipment’s, wherever solvent handling is done.

f.  Entire plant shall be flame proof. The solvent storage tanks shall be provided with breather valve
to prevent losses.

g. All the solvent storage tanks shall be connected with vent condensers with Water / chilled water /
Brine circulation.

h.  Fugitive emissions shall be controlled at 99.95% with effective chillers.

i. Solvent transfer shall be through pump.